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DATE OF ISSUE('2 8 o 21 : 2016-02-29 STEEL HYUNDAI STEEL
CONTRACTIPOY N0 (1715 : MILL TEST CERTIFICATE y
[ - - L0-ZF3 A A B QX R 706 (5-)683-711
PR NO.(F8-A ¥l %) : S200111791 R 2
EN 10204 TYPE 3. 1 = 200‘4 (ULSAN PLANT) 706, Yeompo-ro, Buk-gu, Ulsan, Korea
COMMODITY( 7] 5 %) : CARBON STEEL PIPE TEL:82-52-280-0114, FAX:82-52-287-8916
SPECIFICATION( 1 337 2) . APISL B PSL1/ASTM 53B CUSTOMER(aLZHAD) PLESA ANAHUAC Y CIASS.A.DEC.V.
s Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test D.W.T Test (C)
. Test ; Hard ¥ T
TAL Tensile Strength ; CVN Impact Test ( T)
P?:E e FLS WERIGHT, ,_T,;.GTH Spec. g . ledh :IR EL ness 4 Shear Area(%)
trengt ate " =
No. EAT No. Base Weld Absorbed Energy (Joule) She
No END OUT-DIA x THICK x LENGTH HEATNG: | pregsire: | mimme 1t . il ) o
(917 X 574 X Lol Mpa | Mpa | Mpa | % | % coecmen L2 1 & [ave |49 1 [ 2 [aw
i e - e e Min. i 415 415 245 25 - o -Ps .
#1 e ] ¥ 3 #* 121
=) (KG) ® Max. Criteria - In the case of 10X10
1 EB BE 10-3/4" X 0500 X 21.000F 42 21,927 882.0 SB59066 1990 5 T 484 545 376 42
TOTAL 42 21,927 882.0
Chemical Composition # 2:x100 3: x1000 4:x10000 Zn-Coating Test HC-Test H.ILC Test Remark
Collapse S$5.C.C # 1) Type of pipe end(7+)
X CM1 | C) C Sulfat P ype ol pip
Spec. c | s I:; Pl s || N M| V| |[M|a]| B Cj:?- A C;{f Zn Coating DPF;;““ " | pressure | CLR | CTR| CSR | oo e S
No Heat No. ¢ : - . m # 2) L: Longitudinal, T: Transverse
2 2 2 3 3 2 2 2 2 ; 2 2 2 4 3 4 2 Time | Result psi B el = # 3) B: Base, W: Weld Line, H: Heat Affected Zone
Min. %4 # 4) H: Heat(Ladle) Analysis, P: Product Analysis
Max. 26 120 | 30 30 50 50 50 15 10 6 15 # 7) For each reduction of 0.01% below the specified max.
P
3 SB59066 17 1 77 15 9 for C, an increase of 0.05% above the specified max.
Pl 14 2 79 | 13 8 2 2 3 | TR| TR| TR | TR| 4 2 287 | TR | TR - fg;xn\is P\frmlsubl& up toa max. of 1.65%
t =Nb+
Pl 14| 2| 78| 13 8 2 2 3 [ TR|TR| TR | TR| 4 2 | 285 | TR [ TR 5 CMINBAVATE
# SPEC YEAR-API 5L 45th Edition(2013)/ASTM A53(2012)
Non-Destructive Tes Residual Magneti :
Heat Treatment Hon DeerrITJTc')uve Tex Flattening Visual & Dimension = u(a(}a“zsg)neusm
GOOD GOOD GOOD GOOD GOOD
wAEE B A §AE HKCHOI
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
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